Walmart Part No. 100606468, 100606469

Walmart Description
Basketball Goal Display (4 arms)
Basketball Goal Display (6 arms)

This assembly requires three associates.

Tools required:

mallet n

(1) 3/8”,(2) 7/16” & (2) 1/2" wrenches (for quicker
assembly a socket wrench with a 3/8”, 7/16” or 1/2"
socket can be used)  “» S G

(2) At least 6’ tall ladders
Use 8’ if available

Scan QR code or visit http://www.ladarling.com/basketball-goal-display/
for a digital copy of the instruction sheets and assembly video.

LAD DESCRIPTION . ‘ .
DARLI N BASKETBALL GOAL DISPLAY E?iﬂgtaesr;:;nbﬁ/evﬂ;gsd on to jump to that portion

LAD PART NO. REV. BY DATE . PAGE
REDEFINE. RETHINK. RETAIL SOLUTIONS. 301138IS 3 RP 12/8/16 Customer Service 1-800-682-5730 1



http://www.ladarling.com/basketball-goal-display/
http://www.ladarling.com/basketball-goal-display/
http://www.ladarling.com/basketball-goal-display/
http://www.ladarling.com/basketball-goal-display/
http://www.ladarling.com/basketball-goal-display/
http://www.ladarling.com/basketball-goal-display/
http://www.ladarling.com/basketball-goal-display/

Step 1: In backroom, have store assembler assemble rims and brackets to backboards
per manufacturer instructions, and assemble goal hangers to each goal before the
fixture is set on the floor. See pages 3-5 for detailed instructions to attach each goal to
a hanger. Note: Some stores will receive a goal with backboard only.

FIXTURE HARDWARE KIT PARTS

ITEM NO.|QTY.|PART NUMBER DESCRIPTION

1 28 01387 NUT 5/16-18 HXLK ELASTIC

2 4 0950 NUT 1/4-20 HXLK ELASTIC

3 32 01322 WASHER 5/16 FLAT 1/16X11/16
4 8 S821 WASHER 1/4 FLAT 1/16X3/4
S 12 5353462 CARRIAGE BOLT 5/16-18 2"

6 4 528770134 | BOLT 5/16-18x1 3/4" HXHDCP
7 4 5287703 BOLT 5/16-18x3" HXHDCP

8 4 5235213 BOLT 1/4-20»%3" HXHDCP GD 5

DARL' N EZDSEEEF:FOBNALL GOAL DISPLAY

LAD PART NO. REV. BY DATE . PAGE
REDEFINE. RETHINK. RETAIL SOLUTIONS. 301138IS 3 RP 12/8/16  Customer Service 1-800-682-5730 )



. . ITEM PART WM SAP
Fixture parts required to attach No. QT NUMBER  NUMBER DESCRIPTION

Lifetime goals to hangers 1 4 53550301 BB GOAL HANGER LIFETIME
Assemble in backroom 2 4 5235213 BOLT 1/4-20x3"HXHDCP GD 5
3 8 S821 WASHER 1/4 FLAT 1/16X3/4
4 4 0950 NUT 1/4-20 HXLK ELASTIC
1 5 4 5287703 BOLT 5/16-18x3" HXHDCP
N 6 8 01322 WASHER 5/16 FLAT 1/16X11/16
ﬂ A
) . 4;@ 7 4 01387 NUT 5/16-18 HXLK ELASTIC
0 0 @9 Items 2-7 are included in the fixture hardware kit.
0 0 0
: 0 0
EJ 0 0J 0
= | 4 w
E o
22 <
@ =
= =
= é%3
-t /)
D ﬂ

—

DARL' N EZDSESIZEF:FOBNALL GOAL DISPLAY

LAD PART NO. REV. BY DATE . PAGE
REDEFINE. RETHINK. RETAIL SOLUTIONS. 301138IS 3 RP 12/8/16  Customer Service 1-800-682-5730 5



Lifetime 44” Goal (90670) Note! All other lifetime goals will also attach to a hanger with
a %”x3” bolt & 5/16”x3” bolt. The 5/16”x3” bolt goes in the
lowest hole in the support bracket, and the %”x3” bolt goes in
the highest hole that aligns with the hanger.

Note: The hardware for steps A & B is included in the Lifetime goal kit.
Assemble in back room.
Step A: Insert rim through backboard. Attach rim to backboard using

a 5/16”x3” carriage bolt, large washer, and nut. It will be necessary to remove any bolts used during assembly

Step B: Attach braces to backboard and rim as shown. that will interfere with mounting the hanger.
Note! The bolts between the braces and rim must face Lifetime 46” goal '%" bolt hole

outward. This does not match the Lifetime instructions.

Remove this bolt and
sleeve after goal assembly

] 5/16"” bolt hol
Step C: Attach lifetime hanger using %”x3” bolt, (2) %4” washers, / o hole

(2) %” nuts, 5/16”x3” bolt, (2) 5/16” washers, and (2) 5/16” nuts.

To order additional Lifetime goals in
case of damage contact:

Anna Jensen
801-725-4955

5/16” bolt i ) o
Email — Displays@Ilifetime.com

Or
%” bolt

Kim De Los Reyes
801-512-9151

LAD DESCRIPTION ~n 512°¢ -
DARL' N BASKETBALL GOAL DISPLAY Email — Displays@lifetime.com

LAD PART NO. REV. BY DATE . PAGE
REDEFINE. RETHINK. RETAIL SOLUTIONS. 301138IS 3 RP 12/8/16 Customer Service 1-800-682-5730



mailto:Displays@lifetime.com
mailto:Displays@lifetime.com
https://youtu.be/too9bqacQ3s?t=25s
https://youtu.be/too9bqacQ3s?t=3m15s

Fixture parts required to attach

Spalding goals to hangers
Assemble in backroom

Spalding Goals

Attach Spalding hanger to bolts on goal using 5/16” nuts and
washers. The bolts through the rim will need to be held in
place with a wrench to prevent loosening.

olod

ol
DARLING sasker

REDEFINE. RETHINK. RETAIL SOLUTIONS. 301138IS

LAD DESCRIPTION

ITEM PART WM SAP

NO. Qry. NUMBER NUMBER DESCRIPTION
1 2 53550201 BB GOAL HANGER SPALDING
2 8 01322 WASHER 5/16 FLAT 1/16X11/16
3 8 01387 NUT 5/16-18 HXLK ELASTIC

Items 2 & 3 are included in the fixture hardware kit.

5]
-7 B
./
For replacement of damaged or missing Spalding components

please call 1-800-558-5234 for Spalding Customer Service

BASKETBALL GOAL DISPLAY

REV. BY DATE

3 RP 12/8/16

Customer Service 1-800-682-5730 "


https://youtu.be/too9bqacQ3s?t=5m10s

ITEM PART WM SAP

Fixture parts required for no. €7 NUMBER NUMBER DESCRIPTION
frame assembly 1 2 10300336 FRAME RAIL F/ BASKETBALL GOAL DISPLAY
2 2 45120401 TOP BAR F/ BASKETBALL GOAL DISP
3 2 45120501 BTM BAR F/ BASKETBALL GOAL DISP
4 4 528770134 BOLT 5/16-18x1 3/4" HXHDCP
5 4 0132 WASHER 5/16 FLAT 1/16X11/16
0 6 4 01387 NUT 5/16-18 HXLK ELASTIC

Items 4-6 are included in the fixture hardware kit.

LAD DESCRIPTION
A DARLING saskersaLL oL pispLay -

LAD PART NO. REV. BY DATE .
REDEFINE. RETHINK. RETAIL SOLUTIONS. 301138IS 3 RP 12/8/16  Customer Service 1-800-682-5730 6



Step 2: Verify that (4) corners of rack are anchored to the floor. If
rack is not anchored to floor, inform a member of management. If not
anchored, do not install display until anchored.

Anchor

Step 3: On sales floor, with (3) associates utilizing the two ladders,
hook frame rail brackets into top slots on warehouse rack.

Step 4: Install top bars into top of frame rails. If necessary, use a
mallet to drive top bars completely into frame rails.

Step 5: Attach bottom bars to frame rails using 5/16"x2" bolts,

washers, and nuts.

Washer and nut on
inside of fixture

1 LAD DESCRIPTION
_ A DARLING easkereau coatoiseiay

REDEFINE. RETHINK. RETAIL SOLUTIONS. 301138IS

3 RP 12/8/16 Customer Service 1-800-682-5730 7


https://youtu.be/IndAwwoT4lw?t=12s
https://youtu.be/IndAwwoT4lw?t=18s
https://youtu.be/IndAwwoT4lw?t=42s
https://youtu.be/IndAwwoT4lw?t=1m7s

Step 6: Place goals on basketball display as shown below. On the 6 goal

Step 7: Secure each hanger with (2) 5/16”x2” carriage bolts, (2)
display, install the 44” goals on the back side of the rack first.

5/16” washers, and (2) 5/16” locknuts.

6 Goal Display 4 Goal Display
ol Rack or a4 Rack or
jg%? Gondola ?@?' Gondola
48" 46" 44" 44"
goaID# i:ugoal EOBEH o goal
54” 60" 48 46
goal goal goal goal

When a side of the rack is across from the bike rack, the 44” goal (item number
554886809) with backboard only should be installed facing the bike rack. For
display purposes only this goal will not come with rim.

Tips: The third associate will help lift the goals to the associates on ladders.

For increased safety, it is recommended to use a scissor lift when hanging
goals above the exercise rack. Associates must NOT stand on the racks.
Scissor lifts should only be utilized on the sales floor overnights.

Step 8: Install medium sized signmolds (not included in
kit), accurately priced, with zip ties for each goal.
GNFR: 100564649, 16x13 black signmold 1pk

Low Frice

|_ A DARLI N BASKETBALL GOAL DISPLAY *197

LAD PART NO. REV. BY DATE . PAGE
REDEFINE. RETHINK. RETAIL SOLUTIONS. 301138IS 3 RP 12/8/16  Customer Service 1-800-682-5730



https://youtu.be/IndAwwoT4lw?t=1m45s
https://youtu.be/IndAwwoT4lw?t=1m46s



